
SOLID WASTE CLOSURE PLAN 

INTRODUCTION 

 

Raider Environmental Services is a company engaged in the collection, transport, storage 

and processing of used oil, oily wastewater, and solid wastes.  At the Opa Locka facility, 

containers of solid waste are accumulated for shipment or consolidated per the Operating 

Plan.  The facility is located at 4103 NW 132nd Street, Opa Locka, Florida 33054.  The 

following Closure Plan has been prepared for Raider Environmental Services pursuant to 

the requirements set forth in Rule 62-701.710(6), Florida Administrative Code (FAC). A 

copy of this Closure Plan will also be maintained on file at the Raider Environmental 

Services facility. 

 

PROCESS DESCRIPTION 
[...]
Signature of the Operator or Authorized Representative* 

Sip C).\>& - 
Name and Title (Please type or print) 

Date:  s 	)13  Telephone: ($,,5) G81 -  

* If authorized representative, attach letter of authorization. 

Page 5 of 8 
DEP Form 62-710.901(6), incorporated in Rule 62-710.800(3), F.A.C. Effective Date 4-23-13 



APPLICATION FROM FOR A USED OIL PROCESSING PERMIT 

PART II - CERTIFICATION 

Form 62-710.901(6) Facility Owner Certification 

Facility Name: 	06A. Lth' l I- Or) 416A)-(41.-  EPA ID#  FL  $- 	3 VI) 

This is to certify that I understand this application is submitted for the purpose of obtaining a permit to construct, or 
operate a used oil processing facility. As the facility owner, I understand fully that the facility operator and I are 
jointly responsible for compliance with the provisions of Chapter 403, Florida Statutes, Chapters 62-701 and 62-
710, F.A.C., and all rules and regulations of the Department of Environmental Protection. 

Signature of the Operator or Authorized Representative* 

5'6 ' 6  *°16 r, 	Pe-ec  
Name and Title (Please type or print) 

Date:  /;//1 13 	Telephone: (31j X81 (01.3 

* If authorized representative, attach letter of authorization. 

Page 6 of 8 
DEP Form 62-710.901(6), incorporated in Rule 62-710.800(3), F.A.C. Effective Date 4-23-13 



APPLICATION FROM FOR A USED OIL PROCESSING PERMIT 

PART II - CERTIFICATION 

Form 62-710.901(6) Land Owner Certification 

Facility Name: 
	

19-4,4016el7iek.  EPA ID#  Fi-iL 000 438 5  1  

This is to certify that I, as land owner, understand that this application is submitted for the purpose of obtaining a 
permit to construct, or operate a used oil processing facility on the property as described. 

Signature of the Operator or Authorized Representative* 

oe,s 	I DIA)r- 
Name and Title (Please type of print) 

Date:  gfiq 	Telephone: ( 3°5) bt3 	t 1 0 3 

* If authorized representative, attach letter of authorization. 

Page 7 of 8 
DEP Form 62-710.901(6), incorporated in Rule 62-710.800(3), F.A.C. Effective Date 4-23-13 



APPLICATION FORM FOR A USED OIL PROCESSING PERMIT 
PART H - CERTIFICATION 

Form 62-710.901(6) P. E. Certification [Complete when required by Chapter 471, F.S. and Rules 62 - 
4.050, 62-761, 62-762, 62-701 and 62-710, F.A.C.] 

Use this form to certify to the Department of Environmental Protection for: 

1. Certification of secondary containment adequacy (capacity), structural integrity (structural strength), 
and underground process piping for storage tanks, process tanks, and container storage. 

2. Certification of leak detection. 
3. Substantial construction modifications. 
4. Those elements of a closure plan requiring the expertise of an engineer. 
5. Tank design for new or additional tanks. 
6. Recertification of above items. 

Please Print or Type 

 

Initial Certification 

 

Recertification 

    

1. DEP Facility ID Number:  EL-0, 000 14389 1  2. Tank Numbers:  T°) 7-H /6) 7 - 

3. Facility Name: 
	P.Albgit_ LE: v ) (t-0 el)  e_,) 74c- 5-go 	in)c  

4. Facility Address: 
	.° 3 	NI-A-) 132 ejp Sr 0 PA-  2-0c 44, 	3 b-5-4 

This is to certify that the engineering features of this used oil processing facility have been designed/examined 
by me and found to conform to engineering principles applicable to such facilities. In my professional 
judgment, this facility, when properly constructed, maintained and operated, or closed, will comply with all 
applicable statutes of the State of Florida and rules of the Department of Environmental Protection. 

Signature 	 V 

e' 	 j .9 /V -65  
Name (please type) 

0  
Florida Registration Number: 	5 2-2-7  

Mailing Address:  4 103 iqkA.) 1  3 2  ')O  
Street or P. 0. Box 

r7PA-  Loin 	 F L 	3.3 7',.64-.  
City 	 State 	Zip 

Date:  gi i c  i /3  Telephone (Ii7h) 3 5-3 - /3 0  

[PLEASE AFFIX SEAL] 

Page 8 of 8 
DEP Form 62-710.901(6), incorporated in Rule 62-710.800(3), F.A.C. Effective Date 4-23-13 



S80009 X: 



RAIDER ENVIRONMENTAL SERVICES, INC. 
• OPA LOCKA FLORIDA 

ATTACHMENT 2 

DETAILED PROCESS DESCRIPTION 

December, 2012 

• 



00 
• 

oti  

Executive Summary 
Raider Environmental Service, Inc. (Raider) proposes to construct a facility to treat 
industrial waters. When feasible, petroleum-based contaminants will be recovered from 
the wastewaters and recycled. The aqueous portion of the treated wastewaters will meet 
all Miami-Dade County Sewer Discharge Standards (effective 03/16/2004). The treated 
effluent will be discharged to the Miami-Dade industrial sewer system for subsequent 
treatment at the Virginia Key Publicly Owned Treatment Works (POTW). The design 
basis for the treatment facility is 50,000 gallons per day. By offering commercially 
available treatment services to the industrial sector, Raider Environmental Services will 
contribute to the environmental well-being of Miami-Dade County. 

Sources of Wastewater 
Raider currently offers wastewater collection and transportation services to industrial 
clients in South Florida. Typically, Raider collects Petroleum Contact Water (PCW, as 
defined and regulated under Rule 62-740, Florida Administrative Code), oily water from 
petroleum-based processes, and industrial wastewaters from manufacturing facilities. 
Since the materials collected are regarded as wastewaters, the composition of the material 
varies based upon the process generating the waste. Typically, the water will contain 
recoverable amounts of petroleum byproducts, inert solids (such as soil and clay) and 
trace amounts of metal contaminants. 

Composition of Streams to be Pretreated 
Attachment 1 contains typical analyses for the major types of waste streams to be 
accepted and treated at the Raider facility. It should be noted that these analyses are not 
represented to be all-inclusive, but merely examples of wastewaters that have been 
accepted and treated at other commercial facilities in South Florida. The analyses 
include: 

1. Petroleum Contact Water. 
2. Oily water from various sources. 
3. Grey water. 
4. Industrial wastewater. 

The overall composition of the waste steam to be pretreated will vary depending upon the 
quantities of the various wastewaters accepted. 

Since Raider intends to accept a variety of wastes, it will comply with the requirements of 
40 CFR Part 437, Subpart D. The management of used oil will comply with the 
requirements of 62-710, F.A.C. The treatment processes described in this report 
(Filtration, flocculation, density separation, thermal treatment, dissolved air flotation 
(DAF), air stripping, and carbon absorption) will meet "equivalent standards". Table 1 
describes the subcategories to be treated and the treatment processes to be used for each 
subcategory. The treatment processes are selected based upon Raider's knowledge of the 
characteristics of the various waste streams and industry experience regarding the 
effectiveness of the equipment and processes to be installed at the Raider facility. 
Effectiveness of the removal will be demonstrated by self monitoring data [per 437.2(h)] 
collected after start-up of the facility. 



00 • 

• 

.11  

Subpart/Description (40 CFR 437) Treatment Processes Used 
Subpart A- Metals, Treatment and 

Recovery 
Flocculation, Filtration, Dissolved Air 
Flotation 

Subpart B — Oils Treatment and Recovery Skimming, Dissolved Air Flotation, 
Thermal Treatment, Density separation 

Subpart C — Organics Treatment and 
Recovery 

Skimming, Dissolved Air Flotation, 
Thermal Treatment. Air Stripping, Carbon 
Absorption 

Table 1 
Treatment Processes for Subparts A,B, and C 

Process Description 
In order to effectively treat the wastewater streams, Raider will use the following 
sequential steps: 

1. Influent storage and equalization. 
2. Skimming. 
3. Dissolved Air Flotation. 
4. Sludge storage and dewatering. 
5. Air Stripper 
6. Activated Carbon Treatment. 
7. Effluent storage. 
8. Discharge to sewer system -. • 
9. Used Oil Treatment 

Influent storage and equalization 
Raider will follow a Waste Analysis Plan (WAP) to determine what wastewaters are 
acceptable for treatment, recycling, and discharge. The WAP is provided in other 
sections of this application. Wastewater is received via vacuum trucks or tank trailers 
and off-loaded into one of nine (9) equalization tanks. A list of the tanks, their capacities, 
and materials of construction is included as Attachment 2. The total storage capacity of 
240,000 gallons (influent only) allows Raider operators to stabilize the flow rate to the 
treatment facilities and minimize rapid variations in concentrations of contaminants. 

Dissolved Air Flotation Process 
In order to remove contaminants and reduce Biological Oxygen Demand (BOD) and 
Chemical Oxygen Demand (COD), Raider will utilize a Dissolved Air Flotation (DAF) 
unit. DAF is a well-known, accepted method of water treatment throughout the industry. 
The process consists of three primary steps: (1) Generation of micro-bubbles of air in the 
wastewater stream, (2) Attachment of contaminants to the micro-bubbles, and (3) 
Flocculation of the contaminants and removal from the water flow. Raider will construct 
a DAF unit supplied by Martint Environmental, an engineering and equipment firm from 
Chilhowie, Virginia. Drawings of the equipment and installation are included with the 
permit application package. The wastewater is passed through a recirculation loop 
designed to vary pressure and create micro-bubbles in the stream. Flocculants are also 



es 
• 

introduced into the recirculation loop at various locations. The combined activity of the 
flocculants and the micro-bubbles results in removal of contaminants. The flocculated 
particles rise to the surface of the DAF flotation cell and form a sludge blanket. As the 
sludge blanket thickens, it is scraped off and transferred to a sludge holding tank. 

Air Stripper and Activated Carbon Polishing 
In order to insure that the treated water meets DERM Chapter 24 requirements, an 
additional "polishing" step will be done. The water will be introduced into an air 
stripping column. The water will be introduced into the top of a packed column. A 
countercurrent stream of air (CFM) will be blown through the base of the column. Any 
trace amounts of volatile compounds will be removed by the air stream. Air stripping is 
used extensively throughout South Florida and is an accepted treatment method for 
removal of volatiles from contaminated water. 
In addition, the water will be sent through an activated carbon bed. Micron-sized pores 
in the carbon granules trap residual compounds. Activated carbon treatment will be a 
further assurance that the treated effluent will meet all discharge standards. 

Treated Effluent Storage  
The treated effluent will be transferred to a holding tank (Designated at T-011). The 
20,000 gallon tank will serve as a "buffer" in the event of a process upset. If a process 
upset occurs, the Raider operator may choose to shut down the treatment process and 
hold the effluent until assurance that the treated material meets discharge standards is 

Oak 

	

	
provided. The effluent storage tank may be recycled through the process if deemed 
necessary. 

Discharge to Sewer 
After it has been demonstrated that the effluent meets the discharge standards, it is 
pumped through a flow meter to the sewer discharge. A sampling point is provided so 
that discharge samples may be taken as required by regulatory agencies. The location of 
the sampling point and the flow meter are shown on Drawing Z.1. 

.11 

Polymer Containment, Mixing and Metering 
The large storage and equalization capacity for influent allows Raider to regulate the flow 
to the DAF unit and provide a constant flow rate. Polymers are injected into the 
flocculator at a rate proportional to the wastewater feed rate. The coagulant feed is 
provided from 1000-gallon capacity tanks with mixers and progressive cavity chemical 
feed pump The flocculent is fed from a 1000-gallon tank with mixer and progressive 
cavity chemical feed pump. 

Sludge Storage and Dewatering 
Sludge from the DAF unit sump is transferred to a 4,500-gallon cone bottom sludge 
holding tank. The sludge is pumped through a 10 cubic foot recessed plate filter press. 
Solids which are removed from the press are characterized and managed in accordance 
with all applicable regulations. It is anticipated that the sludge will be non-hazardous and 
sent to a lined landfill. 



0. 
• 

•• • 

Used Oil Management  
Hydrocarbons, primarily oil, generated from treatment of the water will be managed as 
used oil, as defined in 62-710, F.A.C. In addition, Raider may accept used oil directly 
from generators or transporters. When received directly, the oil will be subject to the 
provisions of the Used Oil Waste Analysis Plan. 

Spill Containment and Management 
Any material spilled during loading, unloading, or processing operations will be 
contained within the tank containment area. The secondary containment area dimensions 
are 100 feet long x 48 feet wide x 16 inches high. The total volume containment capacity 
is 47,750 gallons. The largest process tank contains 35,000 gallons. The containment 
capacity is therefore 136% of the largest tank. Any spillage collected inside the 
containment area will be collected in sumps and transferred to the equalization tanks for 
treatment. 
Rainwater collected inside the containment area will be examined for the presence of a 
sheen. If no sheen exists, the uncontaminated rainwater will be pumped outside the 
secondary containment area. 
There are no floor drains located in the treatment area building. 
A Slug Discharge Control Plan is included in this application. 

Hazardous Chemicals List 
Raider management has reviewed the "List of Toxic Chemicals Regulated by E.P.A.", as 
supplied in the information from DERM. Raider does not use any of chemicals included 
in the list. In some instances, Raider Environmental will use limited quantities of dilute 
muriatic acid and sodium hydroxide for pH adjustment in the process tanks. Material 
Safety Data Sheets for the chemicals Raider proposes to use are included with this 
application. The MSDS sheets will serve as proof that the facility does not use the 
chemicals from the list. 

• • 



Used Oil Treatment Processing Description 
 

Raider collects used oil from a variety of sources, including automotive repair shops, service 
stations, and utility companies.  The oil is typically mixed with water, in concentrations ranging 
from 6% to 15%.   In order to make the used oil viable as a replacement fuel, it is necessary to 
reduce the water content.  Raider utilizes a variety of treatment options, the most frequently used 
of which are thermal treatment and chemical treatment. 
 
In the case of thermal treatment, the oil is delivered  to the Raider facility by bulk trucks and 
placed into storage tanks.  Since the density of the used oil is less than that of water, limited 
separation occurs in the storage tank.  Water is periodically drained from the bottom of the tanks 
and treated in the Raider permitted water treatment facility.  The used oil is then transferred to a 
thermal treatment process tank.  This vessel contains coils which are heated using a thermal 
treatment fluid from a gas-fired burner.  The used oil and water mixture is heated to a 
temperature of 110-180 degrees Fahrenheit.  At the elevated temperature, the difference in 
density between the used oil and the water is increased, making removal of the water phase more   
efficient.  Water is removed from the bottom of the tank, leaving clean used oil to be transferred 
to a Clean Used Oil Tank.  The clean used oil is tested per Raider’s permit requirements and sold 
to customers. 
 
Chemical treatment of used oil accomplishes the same goal of reducing the water content by a 
different method.  After the used oil is placed in a storage tank, proprietary chemicals are 
introduced into the tank and the tank circulated.  The proprietary chemicals are hydrophilic and 